Models

. G250
 (BEFORE S/N 02-09-0248)

(CHAIN DRIVE MOWERS)

.
%-.

b

~~ -

Parts Lust

-

b IS

Grazer DMsbn Ingersoﬂ thiprmm Company -

Winneconne, Wi 54986

. *
&

\\-.

TABﬁE OF CONTENTS :

WIRING DIAGRAM (BEFORE 1989) ~.................... errrnens B
WIRING DIAGRAM (1989 AND AFTER) ..........oovoocnicn Mo
ENGINE . e SRR . AS-A8
musulsswuamm DRIVES .. oviniiiiii i MM
BODY .. et e .. MO-All
SEAT LID {1989 AND AF[ER) ....................................... A2
BRSE L e A3
COTAILWHEEL ... e SRR UURRRR Al4
DECALS ....vvvvanennns e ST SUUPRR.|
%,
i)
(&,
\\‘.
8
-
R
= .
.i‘
7




N ‘ ‘ o , ‘ ’ ' : T Ty
\ c : ‘ ' ‘ ' ' ‘ ‘ ‘ .
\ g * ’ - >
. \ ka . . : B . L , ‘ - | | L y '
- : i ~ WIRING DIAGRAM ~ BEFORE 1989 o ;: . . ) : -
L = £} . ) L - .o . - ‘ '
Y } - ‘ . N . . :
S . . : : 989 AND AIQ'ER
T . A T ee T Gpo-zoy ZEACH \ : o, WIRNGDIAGRAM 199 AND A
. ) P ' . ' “ . v ; . — ) . \ . - ﬂ ™ \.,, . ' .o ) ‘ ) ‘}
LioaT o o I L.‘ / {Cianr: ~ ! 1\“ , ) fo Part A C ) Part, . . '~ Cy : &
r ' . PED = ;o o o ﬁ Item - lNo. - Description 1 Quy. Itew  Ko. _ ‘Description T qQty.
g | x e P oy | o 4l
- - S i T~ : et F j - .
= . . . : . © .1 1] 69002044 | 10 Amp Circuif Breiker N B | 12 | 'Gomn2029 | safety_Switch 2
. s - | 1 = - . i ~
o 2 | Yereom N 4. | CLUTCH SLNTCA Q00 zzaz.ej - ‘ 2 | G9002014 Headligﬁ}l: .f\ssemblz 2 15 | cooo2dso | Battery 1
‘ ro. d : : T ) » . - 3 | G9005581 | Electric Clutch Assembly L, 14 | G9002010 | Starrer Wire 1
-2 \ . . [ :‘7 | - okaral T e . 4 | G9002028 | PTO Clutch Switch _— ! L5 | G900200% | Ground Wire 1
o0 \ ) : Jj - - . 7 } ' o s -~ 5 | G9002027 | Light Switch ’ . 1 16 | G9002032 Ligy to Switeh Wire 1
=y - * L N
E\” P =1~ LIGRT STE J/ n © [ 6 | 69002037 | Relay ‘ T 1 ﬁ? G9002005 | Solénotd 1
A S Y Goo-2027 ‘%‘;'_ SZ'-“S a’;"“ 7 | 69002003 | Ignition ‘Switeh ' 1 l-{-18 | 69002010 | Starter to Soienoid Wire 1
' B ‘ “1 8] 69002002 | Amp Cauge 1 | {19{G9002033 | Electric, L1ft Actuator -
loniTIoN . ‘ 3 : ‘ .
— <eo-2003 2 & : 9 | 69002023 | Hour Meter 1 20 | G9002020 { 3 Position Deck Lift Switch -
: » 3 ' 10 | G9002041 | Oi1l Light 1 G9002034 | Wiring Harness i ] 1
£ ek - 11°| 69002001 | Seat Switch ol i
. ] -, ” - ® v Co ’ ' ' - i ' *,
. g . - . N . L I_—_‘ ‘ T ‘-;_;'_ﬁ
- A A -
SAPETY Switen [V r_;l _ S ' LiGHT}-2 16 Jtl 2
Pare Lipr MoToR 400-208 — H-E ; o o i ! . L2 R R — L
qeo-26]3 . [+ o ' : — o\ ™ Begue o
i b i ) . ) . W . .
s B YOLaDad E1 |_._4 ' '
# . t" . e "\.1 . . <o -
> ] .
. - § > 5 Qeacx | o, alu‘nq-c TN s
LALTEEAATOR < 7 R J § - y
£ . | e . 8 ' 3 .
v} -" ENnGine
o : .
- Ade ) Qac Fiare]
T Yol g 3o AMP. |'Sctevom b . 1
ﬁf’ . Fus« ‘ H '/ ‘ 3
5 : : % o : : Kl Wi - o
N . st T
‘ bl \ 36Ame 5::,,.521?‘!,}"“ \JB&E__/ b U\
. Fuse 2 .
o SDec: LIFT. . ' X 5 Pk Reaed g '
- et Thw o0-2 : .
So0-202D _ . Sroren So00-2025 | 19
3
. : *'
. / 5
2 . Q
' [aLEnOD Geo-2008 T 3
‘ < - B "
: _ | T
L ‘ ) ' L Beaww T ' S 7 %
. . . ' ' By .
o . . . .
| . ) "y S Vo ) . . ) 3 . ( 20 ‘ - e i
f - : . Yoo-2010 ©cO00aaD BATTERY - T : B - o
L ™ 002004 . : o . . “\
s ' ' ko .i ) '
' Lo . -, -
- . . t_—qoo-zooq - : o . ‘
. — ~ N L , L H




; ) = ' Y . . ey o, n NS
! . " !; _}7 % . L e’ ﬂ",, : - . Nt —:fl._ . A ‘,':r/i . ! : "L\‘. - 4, . f "-' ?Xi, - " ‘\.»J - . .
t . ' ‘ = 5 ‘ T L /'\\ AR “ ' L7 A
S - s ey . s ' A N M )
-~ 4, , , “"\\ ?j - oy, ot \ oo . L }?li’, P :i.? s )jj_’, b
) . ' ~ s . \.\ Yo o ) . » ) ;' ‘,/‘5:’,»’,,. o 2y . {
A Sy N N TFON ENGI S Dy Y -
. N . ' . . i - A P A,' L H L . - - \ e . .
-~ ... BRIGGS & STRATTON'ENGINE PARTS R c T Mgy N (serid Bumbers After 09:08-0814) P S A
& . " I . ' . . ! N LN ) oy ' - ' v ' N * o ' '
- (Ser(al Numbesa Prior fto 09-08-0945) , . ) .o Yoo R O Py O .
‘ i ' s I K : B S Part py C . Part .~ _ 7' 4 T L Lo
N . . . - ' ' . P "‘\;,“ ' g ) L W - T, : LT .
. Part . ' . | \) Part . "~ \ ‘\»»1 ,_‘-,Im‘g, L& No, ... Dgicription oS aQey. I'fer? ””yo. T \V} ngqc{lpticq‘ \i @ty. L
. - e _ L S| N . - . ’ i . . - . o . Y L = - T
Lten Nov ‘Descripflon  © 4 .y, Item B Mol .. ‘Destryption  Qry. * s L —— T T T b — o . o
X . AR ik o aty 7 e BN \ Briggs & Strattsn Twin,'12.5 HP 1| |16 Gooosoz2® oii Filter o CRCEE N I W
1 Briges & Stratton Twin, 12.5 HP | 1| |17] 13002- Plug, 3/8% ; ST Y 2| ©1110001  Air Duct 1 17 -i§002 ’ Plug,+3/8' . o : -
2| GLl110001.| Air Duct : 2 18] . 11102 ' | Street Elbow, 3/8" 1 N 3| 61130010  Glutch Stop 2 18} 11102  Stregt Elbow, 3/8 1
ij ¢2002527 " Pulley, Transmlasion Drive 4 LT~ 13] ©9005525 | Fuel Line €1 P 4 & 8 4 G9005575  Clutch Retainer washer - _ 1 |19 G9005525 ' Fuel Line Clamp g { ) 4 .
4 | 61110020 | Electric Clutch Retalner 1 20f G9005561 | Clutch, Complete ‘ 1 5 Gg'qozolo Starter Cable 1 b 20| G9005581 Clutcl‘{, Complete R 1 "
5| G9003010 | Stafter Cable ] 1| |[21] cooos582 | cluten Brake o - 7[4 61000013  Stub Shaft N i 21| 69005582 Clutgh-Brake 1
6| 4062.25 -| Key, L/4'T x 474" x 174" 11| [2%] 69005583 | Cluteh Armature - B 40621 " Key, L/G" x 1/4" x 1" 1 22| (9005583 Clutch Armature, C 1 1’{
7| G1000013 | Stub Shafe ' 11 23| 69005584 |, Clutch Rotor - |1 9| 69002503. Pulley - 1 23| ‘69005584 , Clutch Rotor, L
8 (- 40621 Key, 1fa" x 1/4" x 1 1 24{ G9005586.| Spring & Nut Set (3 Ea.} - 10{ ©1000021 Starter Cable Retainmer 2 26| 9005586 Spring & Nutf Set (3 Ea.) 1
| ¥#| ©9002503 | Pulley S 1 25| ©9005585 | Cluteh Coil e 1 t; 11] 11108 Street Elbow, 1/8" xj90° 1 25| (9005585 Clutch Coil - Co 1
10 | G1000021 [ Starter Cable Retainer . 1 26) ;69005514 | Fuel Filter L 12| G9005017 011 Sending Unit 1 26] G9005514 Fuel Filter 1 ,
11| 11ip08 Street Elbow, 1/8" x 90° - 1 27| 69005515 | Fuel Line : 1 - 13| €9002067 Wire Harness, Oil Sending Unit. 1 27| G9005515- Fuel Line . 1 *
12| 69005017 | QL1 Sending Udit 1 28| 9006001 | Machlne Washer, 1", 10 GA 2 . 14| G9005008  Preclagner ' 1 28[ 30206H5C Hex Bolt, 3/8-24 x 1 1/4", GRS | 3
13| G9002067 | Wire Harness, 0Ll Sending Unit .| 1 29| 69006000 | Machine Washer, L', 14 GA 1 - 15| ©900500¢ Air Qleaner Cartridge 1] 1 . e
- . ’ E - 14 ®
14 1 G9005008 | Precleafer ‘ 1 301 31768H5C | Sockethead Capscrew, 3/8-24 x % N
» | 15| 69005005 | Air Cleaner Cartridge 1 1 3/, GRS | ' 1 » o
16'| 69005022 | OL1 Flilter 1 LI g ‘ ’ ’ : .
p N B ~,
v !
Ll r
1
) i
Y]
: u
o ‘ , ' . l ' N ) ] . ’ O . A ) o
- . K - : , ' r . y ' N
, - , - 222324 25°
| 2223 24 25 , PR o — o
13 . . ?‘” . | ! o
2' ) ‘ - : . . ) g -
. _ L . . .- CLUICH BREAK - oy
- CLUTCH BREAK : : A . ‘ L w
~ DOWN ~ | - - IR
. T - (] !
" - - - Y -




~ b7 .
’ L‘ " . l ' l . ’ : I A‘ ‘ I ‘ 1 ’ »
oy o : Q“ ' UV o | o - “
'\le ﬁ\\ b . i d : ¥ - v . ::,J , . . ' . DRIvEs “
- " TRANSMISSION & CHAIN DRIVES : , R } oo T_RANSMISSION & CHAIN \
-'l } 4 ‘\M ) ‘(Sei‘ial ‘I\(\{maers i’ripl" to 09-(118-6974'5‘!”7 L‘ o oL L. B .o . s . . ’ ’ ) (Sefial Nuobers After 09-08-0944) o " ¢
Part . T ST T T S - : - . -t ' . . X - . i
No. : T ’ ‘ - " Descrt { . co Part : Fart
. It No. ™ Description Qty. . . .
Itea <‘H°' ' ch‘a'cription ooy mon . : . prient . I ' Item No. . Description Qty. Item  No. . - Pescription Qey.
' o T : < - - 7 T ' ) ) o : . - -
‘} 690055101 Set-Collar, 1" . . .. 2| | 22} 61003 |voodruff Kev, 1/@"xy3er T2 . - ' T - Y PP e
12 ] asoiazc Squarehcpd Setscrew, 5/16-18 x 23| G9004504 Trnns_gnisslgn! LH (Shown) 41 - 1 6900552 - uareheadaseucrew 5/16-16 : | Ge004523| Transmission Diaghrags - .
6500411 Drive Wheel,1626.50-8 ) 1 21| . | 69004505 | Transmission, RH . 1 IR R .1?2" ’ ; , 09004528 | Seal Kit, Model 6 . .-
3 [ 69004012 | Drive ‘Wheel Assyr, 16 7.50-8 [ 2 9004523 | Transmigsion Diaphragm R S ' # 2 | Drive ¥heel Assy 16‘1'7.50_8 2 9006529 | Trans. Reservolr Kit, Model 6 -
L 69004021 | Drive Tire, 16 x 7.50-8 KR N 690065287 Seal Kit; Model 6y - =] . 3 | G90040L Tire. 16 » 7.50-8 i 26 | .G9004521 | Pulley w/Drive Plate 1
. . 69004003 | Rim, 8" x 5 1/2" - 69004529 | Trans. Remervolr Kit, Model 6 | - |\ . . 1 69004021 Dzivean re; 1,2§‘ ) 25| G1000016| Bolt Bar . - - 2
‘ 72- . 1 69004003 | Rim x -
o : E:gg::;f ;ufﬁﬂu;ﬁ 112330 L 2 ' ;; g:gg;g;: z:T:eB::LtCh - 2 4 | G9006138 Lus,Nut, 1/2-20 8 26| 41006 Woodruff Key, 1/8" x 1/2" b
’ ' 1 rive Whee aring : bar~ L& 1
. . - . . . . 22] Hub w/Drive FPlate
‘ 6 (4690046009 | Drive Wheel Hub {(G1250) 2 26 | 41006 “Woodruff Key, 1/8" x 1/2" 4 5 | G900350% | Drive Wheel Bearing ; i; giiﬁ;gzs . épacer N
' | G5000006 | Wheel Hub Agsy., Regular . - 27| c9noz500 rraﬁimisgion Pulley 2 6 | G9004009 |' Drive Wheel Hub , 25| 09004520] Fan. cew . N
(Includes Items 5-9) .~ - 28| 69004501 | Transmission Fan, LH A 1 G6000006 | Wheel Hub Assy., Regular ) 110071 Dri\:e Plate 2
69004033 | Wheel Hub, Hill Climber (GL250H){ 2 .| 69004500 | Transmisslon Fan, RH, L ‘ (Includes Items 5-9) - 30 Gl;ﬁ e e 10 G .
7§ GI006137'| Lug Bolt, 1/2-20 x L 1/4" 8 19} G9004509 { Transmission Washer | - 2 ) ‘| 7 | G9006137 | Lug Bolt, 1/2-20 x 1 1/4" 8] .31 69 3018 Cfcss’;haft 2 T
45051 © | Self-tapping Zerk, 1/4-28 4 30} 350018 | Lockwashdr, Lfg® <« 7 Ll 8 | 45051 . Self-tapping Zerk, 1/4-28 &1 f3z| o1y . olv. L )
9 { G9011502 | Final Drive Sprocket, LOA Sk 2 31| 31862H5C | Sockethead, Capscrew, 1/4-20 x | ° 9 } G9011502 | Final Drive Sprocket, LOA 54 2] 33} G9005690| Brake Assembly, o !
) 10 | 69003000 | Transmlasion Belt, A36 2 - 1/2", GRS ' 2 ! 10 $9003000 | Transmission Belt; A36 1lj, ‘G9005691{ Brake Assembly, -
- {11 | 69001000 { Final Drlve Chain {GL250) 2 32 31782H5C | Sockethead Capscrew, 1/4-28 x ‘ 11 | 69001000 | Final Drive Chain 2 34| G9005587| Brake Caliper -
- - ' G900101S5 | Final Drive Chain, Hi{ll Climber ) 1/2", GRS 2 | ) 12 | 61000001 | Drive Wheel Axle 2 35| G9005565 Caliper. Levery. LH ) .
IE : {(GL250H) R . 2 33| G900SE90 | Brake Assembly, LR 1 ) 13 | c1000017 | Support Cellar 2 G9005566( Caliper Lever, RH .
- 12 § 61000001 | Drive Wheel Axle’(G1250) 2 9003691 { Brake Assembly, R 1 T4 | GI006003 | Machine Washer, 3/4", 10 GA 8| [36] G9005567] Brake Fad (Set) , ~
Gl200001 { Drive Wheel Axle, Hill Climber 34 [ G9005587 7| Brake Caliper : |- ) , 15 | 69003500 | Idler Sprocket Bearing, 1/2" 2 37| G9005588| Caliper Bratﬂget e 1 (
) - (G1250H) ' ' "2 '35 G9005565 | Callper Lever, ULl : - 36 .| coo11501 | Idler Sprocket’ 2| {38] 61110014 Caliper Rod Collar i
13 | 61000017 [ Suppoert Collar _ 2 1 G9005566 | Caliper 1¢ver; R L ‘ G9011501A| Idler .Sprocket w/Bearings - 39| G9004506| Iransmission Arm, :: L
) e | £3006003 | Machine Vasher, 3/k", 10 6A | 8 | | 36| 69005567 | Brake Pad (set) S - : 17 | 69003502 | Idler Sprocket Bearing, 3/4" 2} |39} 69004507 | Transwission Arm,
oo 15 § 69903500 | Idler Sprocker Bearing, 1/2" 2 [ | 37] 69005588 [ Caliper Bracket ) - 18 | 9004510 | Transmission bump Valve Clip 2| 40| 62000014} cable End Bushing 2
16 | G9011501 | Idler Sprocket R 2 38| GL110014 | Calipet Rod Collar b 2 79 | 61000002 | Taler Sprocket Shaft 2 41| G2000013| Steering Cable End i
G3011501A| Idler Sprocket w/Bearings - 39 G?Oqu?% Iransmission Arm, LH 1. 26 | 69022505- | Transmission Sprocket w/Brake 42] G9005%02] Steering Cable \ 2
17 | G9003502.| ldler Sprocket ‘Bearing, 3/4" 2 39| G9004507 | Transmission Arm, RH . 1 . Disc . 2 43| G9005503| Steering Cable Clamp :
: - ; 4 2
‘18 G9004510 | Transmizsion Dump lVal\re Clip 2, 40 G2000014 | Cable End Bushing 2 21 | 69001001 | Primary Drive Chain 2 £5| G1110022] Spacer , 1
19 | G1000002 1dler Sprocket Shaft X 2 41| G2000013 | Steering Cable End 2 : 22 41003 Woodruff Key, 1/8'".x 3/8" 2 46| G9004519| Fan, cw
20-|. G9011505 "I'ransn‘iasion Sproc.ket w/ﬂrake‘ 42| G9005502 | Steering Cable 2 23 | G9004504 | Transmission, LK (Shown) 1
. Digc - | . 2 431 G9005503 | Steering Cable Clamp 2 —
L21 G900100% | Primary Drive Chain ‘ 2 . ' -




58 57 59

Q)
[T\

o

BODY

Ref, No, Part No, Description
1. 201-0000 © ~ Body !
2, 900-2026  .lamp
1, 201-0008 Fender R.H.
4, 2010007 Fender L.H.
5, 900-2025  Bulb
6. 201-0004  Lid
7. 201-0009 . Back Cover
8, 900-2024%  lens
9, 200-0007  Guard Rall '
10, 200-0008  14d Prop - .
11. 200-0009 Steering Lever
12, 200-0010  Bearing Block,
' Steering lever
13. 900-5500 Handle Grip
14, 201-0010  Lever lock
is, 200-0012 Lateh, Lever Lock
16, 900-5501 Spring, Lever lLock
17, 2C0-0013 Steering cable end
18, 200-0014 Bushing, cable end
19, 900-5502  Steering cable
20. 900-5503 - Clamp, steering cable
21, 201 -0011 Brake lever, lock
22, 230-0002  Tall Weight-
23. 900-5562  Spring
24, 900-2029 Safety Switch
25, 500~2001  Seat Switch
26, . 900-5506 Seat: g
28, 900-5597  Delux Seat .
27. 900-2037  Electric Cluth Relay
28, 230-0004% - Dual Tail Wheel Axie
29, 900-5605  Throttle Cable(iBHP
T " Kohler)
29, 900-5595  Throttle Cable(1iH?
' ‘ © Briggs)
29. 900-5507  Throttle Cable
30, 900-5606  Choke Cable(18HP.
: : : Kohler) .
1o, 900-5596 Choke Cable(11HP
' ' : Briggs)
30, 900-5508  Choke Cable
3. 900-5509  Rubber, Body Mount
2. - 200~0015 Body Mount Washer
‘33, . 230-0005  Dual Tail Wheel Mt,
. 210-0001 Tail Wheel Fork
K (1600) (1800)
4. 230~0001  Tail Wheel Fork
‘ : (1600c) (1800C) .
34, 200-0016 ° Tail Wheel Fork
S {1100)(1250)
3, 230-0007  Dual Tail Wheel Fork:
35. 900-4014  Tail Wheel Assy, -
' (1600)(1800) -
35. 900-4017  Tail Wheel Assy. )
» - (1600c) (1800¢C)
354 J ‘900-4004  Tail Wheel Assy,
‘ L (1100)(1250)
35.

. 90p-4010

Tail Wheel Assy,

E-1

1y

 BEFORE 1989

Ref., No. . Part No, Description
36. 200-0017A  Tal) Whcol Axle(1600-
T 1600)
36, 230-0017  Taill Wheel Axle(1600C-
‘ : 1800C)
36, 200-0017 - Tail\Wheel Axle(1100-
‘ . -7 4250) > Dual Tail Wheel
' Axle .
37, 000-3503 Tail Wheel Fork Bearing
38, 900~-5510 Set Collar
39, 230-0006 Dual Tail Wheel Tube
, ' . o Block
ko, 900-5533  Fuel Tank
by, 230-0008 Pivot Axle
uz2, 900-5513  Fiel Tank Valve
43, 900-5514 °  Fuel Filter
Ly, 900-5515  Fuel Hose
45, §00-2004  Battery
. 200-0019 Hold Down
47, Q00-~2005 Solenoid
L8, . 500-5522 Dzus Fastener
9, 900-5516 "Deck Spring :
50. $00~3505  Tail Wheel Bearing, (3/4")
T ogt, 900-5523 Seat Spacer
52, 900-5561  Fuel Tank Cap
53. g00-5525 Fuel Line Clamp
54, 200-0021 Battery Post Protector
85, 900-2028- Clutch Switch
56, Q002027 Light Switch
57, go0=-2003 Tgnition Switch
53, 200-2023 Kour Meter
59, 900-2002 Amp Hetar
60, 201-0006 ' Dash Board
[}
.




-8

N ] ' . ) . e - Y o
B A 1 R g . ) . _,\ AP ~ 3’-‘ v S RN
§ ol A ' , . T Y ' i ¥ oLt ‘ T 7 o A 3 ,/\" - o JT A .
“;{“‘ <y " ] - . L4 Lo _‘5 ‘o (R v b I DN - k_ . ‘\?‘- 7 [ e
. . T P - ‘ 4 . ¥ Y t T, / \ - " B ‘
. ! i 1 Y . FE B e Ta . T~ -
g ¥ ' - ! ‘:I ’ v * !."\ S a 'r! - T ~ - . o -
- SRR A R - SEATLID ASSEMBLY &~ < 1989 AND AFTER + _
. : BODY - ST 989ANDAFTERR Y ., Ty Vo - N L
. ’ T e .- " - ) S ; — : - A ) - b -J o
Part. .y Part . ‘ - ’ - Part ¥ 5 ~ . Part o . 3 -l *“
Item No. ) \ Bescription 4 - 'Qty. Itém No., . Descr}pl:ion R ' Qty. . Itein No . 'Descrip:iom,i, Qty. Item No, ’ Descripglon ¥ . Qty. = .
v o S j - : - ' N
1 | c2010000G | Body ' 7 1118 | G9002014 [ Light Assemblyy . | 2 . 17 62020004 | Seat: Lid . L} p13|C0S13 | Arm Rest '{ft (©Optional) -~ X
2 | ¢2010017c | Fender, RH (Stiown) (61250) L1 [19 [ c9002024 | Lens , - 2 | 62010010 | Lever Lock ' 1 £ [4]6G9005523 ) Seat Space “
. G2010013G| Fender, R, Hill Climber (G1250H) 1 {120 | c9002068 | Gasker* , - . 3-| G2000012 | Latch, Lever Lock ';,‘[ ‘ELS G9005700,| Seat Lid Latch Spring 1.
G20100166 | Fender,”LH (G1250) ‘ « Pl Eay 1 geoon02s | pury ': ' -, Lou') c2000014 | Pushing 5 16 | 69005501 | Lever Lock Spring 1
620100126 | Fender, LH, Hill Climber (c12508f 1 |22 | 69002026 | Lamp ] 1 ' 5 | G2000010 | Bearing Block . 4| |17 2002029} Safety Switch ... - 1
3 | GZOL000SC | Back Gover ~11 | [23 [ c3002060 [Batrery . 1 6-| 62000009 | Steering Lever. .. ] 7y 18| G3005500 | Handle Crip Z
4 | 62000007 | Guard Rail 1 | |24 | 69005522 | Dzus Fastener L. g 7 | 62010015 | Seat Lid Latch ¢~ 1| |19 caoc_};ng Steering Cable ’: B
5 | 69003501 | Bearing ™ 2 | | 25 | 69005509 | Rubber Body Mount 8 8 | G2010014 | Seatr Lid latch Bolt 1| | 20105005303 ] Stecring Cable Clamp 2 }
& | 62010006 | Dastboard ) 1 1] 26 | 62000015 | Body Mount Washer 4 9 | 62000013 } Steering Cable End - o czoooo‘;s‘ Lid Prop . N t
7 | 62000019 | Mold Down, Batrery® 1 ] |27 | 69005508 | Choke Cable 1 10 | ©2010018 | Seatt Lid Harness Retainer 1 22 | G90058)3 | Seat Rail (Pair 1 ,
8 | G2000021 | Battery Post Protector, 1 28 | G9005605 | Throttle Cable 1 . 11 G90‘02001 Seat Switch 1 23 | G9005767 | Seact Spring 1
9 | 62300002 | Tail Weight (Optional) = | 29 | G9002002 | Amp Meter 1 12 | G9005597 | Seat t
10 | 69005513 | Shutoff Valve, Fuel 1| 130 | 69002023 | Hour Meter 1 .
11 | 9901 Nipple, 1/8" x Close 1| |31 | 69002003 1gnition Switch 1 L _ C
12 | 69005533 | Fuel Tamk 1] [32 | ¢9002027 | Light switch 1 h i
13 | G9005561 | Fuel Tank Cap With Gauge 1 J3 | G9002028 | Clutch Switch 1, -
14 | 69002005 | Solenotd ‘ 1| (3 | coo02041 | 011 Light 1 . .
15 | 69002037 | Relay ot 1 135 | 1110016 | Brake Rod 1 ] ) "
16 | 69005516 | Deck Spring 2 || 36 | 62010011 | Brake Lever Lock 1 el
17 | 69005518 | Deck Lift Cable 2 | |37 | 69005500 | nandle Grip 1 :
_ ' N =
I " >
- " " ' N N I , .
- _ T - -
' h —i___——-;




\ . ) . | . S “ . : T T . - Lt ) i A T i -
s C . ? e o . e 2o T ) . T . —".' L - . ‘} . . '/ T N £, . . A -
s - . R F : : . . AN - - . e Ct 11989 - 1991 .
. . ‘ a3 " - " 1\ BT L T ) v . h v
. . : C . ‘ ’ Y vy e e v s T P
i “_-:: PR . - T ) . “77 -d 7, ‘; ) W ' ) " ‘ o ) ) \L‘ ‘i-‘." ‘ ) " . . v
"+, BASE ASSEMBLY R R . INGLE & DUAL TAIL WHEEL ASSEMBLY. o
4 L ' v et - ,' ' ! AN WL , ’ e ' . v " - ' - b o
T - ' " L ‘ VIR ety ' . . 4 T ~ . c
‘ X ) <o T “e,; ; . ] NS e W . b :,;- / , - @ " R S g ) . { ‘ faoor ,
~ '_ Y . - S =N ' i . ;. , ‘-" . . 1. . \ . . . w L N ) . \/ '. -.
Part N s Part - ' . 2 3 : \ 6 L .
' " . I L IEEL 1 : ’ ,
' Iten No, Description Qty. Item [;l'::. Description e , Qey. s Sm".be 'L\ILI:H ” ! Ly B 4 UAL TATL WHEEL C L )
- ) N . ' f ™ Lar o 4 ' EN ™ . e - 2 A X
" ' o . ~ f M .
1} Gli10000 |Base - 1| |11 [61110023 |Forward Nose Down Lock - 1 Parc .. VI VR e RaEE T :
2| ¢3acoooz3m|pedik Lift Arm, Front RH 1 12.1G1120017 | Brake Cross Rod - .- ¢, 1 Iten ‘ No;ﬁ'” ’ escri]?_li oft.. , ) ;lqu'.. Iteni'n, No".‘, ' Deacription Qry.
6300002311 Deck Life Arm, Féont L 1| |13 [61110004 |Brake Cross Rod Beartng 3 . ‘ " , — Nwe :
3| 63010024 |Deck Lift Arm, Back RH: 2 14 |G1110007 |Caliper Rod 2 > 7 | 62300017 | Axle . .o gl 1 1| 62300004 | Dual Tail Wneel Axle 1],
' * : ; KR . o
4| G3000013$ [Bushing, Short - 3 15 | c9005568 | Caliper Spring ) G900401% | Tail Whedl Assilgb}y : N % | 62200007 | Dual Tafl Wheel Fork 2|
ST 300001 |Wire Tube/ ; T Te[38001C  [Fidtmasner, 1747 5 090035}5 Bearing, Wheel“Assembly 2 3 62300005‘ Dual Tail Wheel Mount 1.
6| 63000022 {cross BarfPin v| |17 {32941¢  |Elastic Step Mur, 1/4-20 ° .| | . | G9004018 | Tire, 16 x 6.50-8 - 4 | 62300006 | Dual Tail Wheel Tube Block 1
7| ¢3000014+ lCross Bar ’ ' 1| |18 61110019 | Sprifig- Loaded Idler Mounc 1| 0900013 1 2. 3. . 5 1 62300008 | Pivoc Axle ' -
8| G3000013 |Busbing, Long 3 T8 1Go002501 Idlcﬂm‘ney - . [ 9| 62300001 | Tail Wheel Fork 1 6 | G2000017 | Tail Wheel Axle 2
9| 62000015 [Bedy Mount Washer 1 20 169005580 |Trans: Belt Tightener- Spring - /| 1 12 |. G9005510 { Ser Collar, 1" 2 10 | G9004022 | Tail Wheel Assembly 2
. 10| 30031HSC |Tap Bolt, 3/8-16 ,{ 3", GRS 2 : | . 137 62130003 . Spacer, Tall Wheel Fork 1 69003505 | Bearing, Wheel Assembly i
-, ,
- . - 14 | 314028C | Hex Capscrew, 1/2-13 x 9 L/2" 1 11 | 69003501 | Bearing, 1" 6
‘ : - 12 | G9005510 | Ser Collar, 1" 4
~ ) 15 |- 314022C, | Hex Capscrew, 1/2-13 x 6 1/2" 2

't|b' ‘ . ’ ' ' . ' - . .o




b

opEnATmN

et ' TRACTORDECALS' S :

These decals have been placed on the tractor to imstruct the .operator and, to warn of safety hazards. It is
very important that they be in place and visible at all times. - Répkace damaged or missing decals immedia-
r,ely' Order by the, part numﬁ@?rs shown below. ' . '

OF CONT nm.a
CONTROL THE SP‘EED THROUGH THE--

MANUAL BEFORE OPERA‘HNG
THIS MACHINE

NEUTHRAL .
REVERRE

C.AU"ON' READ OPERAHNG I USE OF TRANSMISSION CONTROL ONLY

l . F’oni'fvanl:: ‘ .

69005541 ,
. ‘. 3 \'
THIS MACHINE HAS AN IGNITION INTER-
LOCK SAFETY SYSTEM ALL CONTROLS .
q WMUST BE IN NEUTRAL BEFORE [THE : e
B EHGINE witt START. - 200-5543 I8 ™ _ : '
T oebossas L | ENGINES PRODUCE CARBON MONOXIDE f .
o | : [ WHICH IS AN ODORLESS DEADLY POISON :
.o . _ "B D[l NUT UPERATE IN AN EHCI.USED AREA -
‘ o - ' 09005723 S ’ - - ~
\/-’ .'
69005564 . h
. 69005611
. L .
- - LY -
=, . . . . R
S o G9005546 ' DASH DECAL A I
’ 69005702  G1250 DECAL KIT, .
\ . ‘ )
+ -“(‘h” - i i

-




*
- GROUNDS MOWERS |
. TABLE OF CONTENTS
ENGINE ........ S SO S ‘. 4
" ELECTRIECLUTCH ..., SUUUTUUOTO TR ST (4
FUELSYSTEM .o, JUUUUUUUUUTUUUTRRRRRU T ¢
BASEASSEMBLY ...t eeeereee e eeaeceeaden (B
BODY ..o ereenans TP UUTRRPRRR cio
.  LIFT LEVER (GI800CD) ........ SR OO PP U PRSP clo
SEAT LID AND STEERING ."............. SRRSO TPP m
TALWHEEL..........ovveenne, UUUUUUESURRO e L. 04D4 -
_ o R : PARKING BRAKE ..........ccovvveiinnnnnns.s e, D6
- - B o s . o O 5 TRANSMISSION (6i250,G1600) ............. s JETT D8
- o . mam ‘ R TRANSMISSION (GI800CD): .....vveeeiciiiite eeeen.DIO
‘ T o 'MOd&lS' - R L T CROSSSHART .. DI2 -
| o - | I I  ELECTRICALSYSTEM ... e L DB
‘ B - . Guso G|600 o SR DECALS. ... ...... NPT e e SOOI ... H
A (S/N 02-09-0248 AND AFTER) T | |
- GIsooCD-ALL [
(CHAIN DRIVE MOWERS) A |
Parts L|st |
/.
,

‘ Grazer Divlslon lngersoll Equlpment Company
_ Winneconne, Wt 54986




" 15

.20

* REF.

o

—

_ RN
QW= ®O & WN

11
A2

13 -

‘14
16
177
18
19

121

OO0O00

PART NO. .
C 41674 -

C 40728 ,

C 41675
C. 37533
221-1413
113-. 104
131- 911
37546
+ 37537
41015 .
37539

221- 411
C 37531.
C 42240
C 37543
C 37544
C 34374

A121- 21

C 37819
C 37820

. C. 39403
192- 21
13- 207

&7

‘NUT - /16" - 18
- 37540

, FILTER - air

. BOLT - 3/8" - 16 x 1"

ENGINE-AND ATTACHING PARTS
BRIGGS AND STRATTON

B

DESCRIPTION ~ . - ~ REQD

ENGINE - B&S, IC model 422447 Spec. No, 1277 (18-hp) .. ... ceeegen
ENGINE - Briggs & Stratton, IC model 402447 Spec. No. 1225 s

(16 hph .. ....... B e L 1
ENGINE - Briggs and Stratton, model 404447, Spec. No. 1211 ‘

{12.5 hp) ‘ : .
DUCT -air ... .. e i e
ELBOW - street 3/8 . ... ... ... ... cianiinnnn, e
BOLT - 5/16" - 1B x 1-147. oL L A

PLUG - pipe 378" e et
SHAFT -stub . . ... ..
KEY - 1/ x 1A o 1 i e e e e
PULLEY - drive (use 83-55 set screw)
RETAINER - starter cable
ELBOW - street 1/8''
UNIT - ¢il sending
HARNESS: - wire
PRECLEANER

....................................

...........................................

_A.in...;.am_n_t..n_l.hh_n,_i_n

...............................................

FILTER -0il ~ .. 00 it T e
BOLT - 1/4'* - 20 flange lock ,
CABLE - choke | :
CABLE -throttle . . . ... ... .. .. v e ns e s h

SCREW - #12 % 1/2"
LOCKWASHER - 3/8"

,/’EI}J

RN Ao g

.......................................

.

......................................




_ USE BEFORE S/N 09-08-0945

-

L]
r

—
— —

00000000

ooaaa

N .
QUL AWK =

o
>
o
-
=
o

37549

- 37551
37552
' 37553
37562
31615

- 192- 21

C 31614
192- 22
113- '335
114- 201
37982
37978
37980
37981
37977

"'C 37554
'C. 41713 -
214- 103

NSS

C 45119
C 44290
C 44822

C 45334.°
221-1101

C 37811
1371- 934
113- 1
113- 3
C 32455
C 45333
NSS

C 45061

C 45062
113- 5§
131-- 71
T13- 103

“131- 911

C 341898

37511

ELECTRIC CLUTCH (PTO}

DESCRIPTION

CLUTCH ASSEMBLY

37550

- BRAKE - clutech . ..

ARMATURE -

clutch

ROTOR - clutch’

KiT - spring and nut (3 each)

................................

COIL - cluteh

BRACKET - clutch stop

.

"WASHER - retaining

LOCKWASHER - 3/8'"

WASHER - 1.1/8"
LOCKWASHER - 7

I 5

BOLT - 7/16" -

14 x 3/4"

BOLT - 3/8"

- 24 x 1-1/4"

SCREW - socket head 3/8’ -

RETAINER - clutch

..............................

WASHER - 17, 10 Q8. . .0 o e e e e e e
- WASHER - 1", 14 ga. L e e e e e e e
PULLEY - drive .. .. .. P :

. FUEL SYSTEM .

FILTER - fuel -

..........................................

HOSE - fuel {cut to length)

CLAMP - ROSE . .t e e e e e e
TANK - fuel {1-3/4 filler tube) metal (use C451 19, C44822) ..........
TANK - fuel (2-1/4"" filler tube) metal
CAP - fuel tank {with gauge} 1-3/4"’

CAP - fuel tank {with gauge) 2-1/4'* (use on metal tank) .......... v
CAP - fuel tank {with gauge) 2-1/4"" {use on plastic tank} . .. ... ... e
NIPPLE - pipe 1/8" . ... ... .. ... e et PRV
VALVE -shutoff .......... AP Ve i

. NUT - 1/4” - 20 flange . lock . . . .. e J\ ........... . ST
BOLT - 174 - 20 % 1127 . e e e
BOLT - 1/4'' - 20 x 3/4"

CLIP -

= J'* fuél line

. TANK - fuel {2-1/4"" filler tube) {plastlc)

- TANK - fuel {1-3/4" filler tube) plastlc (use C45333 C45334) . A
BRACKET -fuel tank . ... .. ...... ... ... 0 ..., ‘ ((” .....
STRAP -fueltank ,................... e LR
BOLT - 1/4”" - 20 x 1- 1/2" ........... e

NUT - 1747 < 20 106K o 0o o o o e e e e e e ee e e e e e e
BOLT - 5/16" - 18 x. 1"
NUT - 5/16°" -
CUSHION

18 flange Iock ---------

-

1
1
N
i
1
]
1
1
h
1
2
2
1.
1
1
2,
1
1‘.



:

REF. PART NO.

1 C 45924
2 C 37575
3 C 37574
4 C 37573
5 C 37578
6 C 37579
7 - C 37577
8 C 37583
9 C 37603

10 'C 37576

11 C 37586
12 113- 417
13 113- 441
14 113- 210
15 195- 108
16 192- 23
17 195- 104
18 113- 410
19 129-° 105
20 132- 310 .
21 ©  C 37595
22 - C 38864
23 C 37815
24 C 37818
25 113- 4

26 - . C 38594
27 131- 71
28 129 103
29 ©192- 21
ml\J///%13< 213
31 'C 44403
32 113- 102" ..
33 192 20

Y

. BASE ASSEMBLY

DESCRIPTION.
BASE ........ o

ARM.- front L.H.
ARM - front RH. ...
PIN - cross bar .. . ..
BAR -cross .. ... ..
TURBE - wire

LOCK - forward nose down
" TUBE -.drive idler . . . .
BUSHING - deck lift arm (3/8°" long)
BUSHING - pivet (1/2” lang)
BOLT - 1/2°" - 13 x 1-
BOLT - 1/2"" - 13 x 2-
BOLT - 3/8°" - 16 x 3"

WASHER - 1/2'", .- .
LOCKWASHER - 1/2"

" WASHER - 3/8*" .. .,

PIN - cotter 1/8"'x 1" -

SPRING -'idler tension

PULLEY - idler . ... .. :

SPRING - lift assist .

CABLE -hift .......

.........................................
.............................
.......................................

V& o e P S
174" ... S S

....................................

............
.................................

..................... T T T

BOLT - 1/4" - 20 x 1** : ‘ : ‘

ARM - deck lift L.H. .
NUT - lock 1/4" - 20
NUT - 3/8"" - 16
LOCKWASHER - 3/8""

" BOLT - 3/8" - 16 x 2-

GUARD - belt

-------

- BOLT - 5/16" - 18 x 3/4"

WASHER - lock . ...

...........................................

1}4.'”..: ........ .'

r

NNA S WAR S RN AR SRR ION AR =W o2 oo




— ansh
SowaNOOhWNS

) . *REF,

-

WSO WN— =

. PARI'T NO. DESCRIPTION K
- C 45855 BODY - (1800CD) ...... S
C 41151 BODY (1250, 1600) .. . .. .. i e e
- € 34808 BOLT - 1/4" - 20 3/47 tAPPING . .0« o oo b me e e it e
C- 41163, . COVER-back ......... e e e e
C 44844 BAR - handle {optional) . . ... ... ... ... ... e - ..
-C 37824 BEARING - rear wheel fork . .. ... .. i
C 37810 WEIGHT - fail {optional for 12508 . .. ...... .. ..., e ey
. C 41944 STUD - fastener ... ...:...... e e e e e -
C 41945 GROMMET - fastener . ..., .. . .. i b
C 37821 PANEL -dash ./ ... ....... e e e e e
C- 37958 WEIGHT - tail 13.lb. (optional for 1260} ... ................ .. ...,
C 41167 SKIRT -L.H. (1600} .......... S TP
C 41171 CSKIRT - RUH (1800) . . .. e
C 41175  SKIRT - L.H. {1250, 1800CD}. . . .. ...l b e
C 41179  SKIRY - R.H. (1250, 1800CD)} ... ... \vtuiibeoeee e
C 39403 SCREW - #12 x 142" .. ... T
192-. 18 LOCK WASHER - 1/4' . . e e e e e e e e e e s
131- 911 NUT - 5/16” - 18flange lock . . . .. .~ . ... ..
C 44036 TRIM - 27" {cuttolength) .. .. c. . . .
$13- 103 BOLT -5/16" -.18x 1"t ... ..., e e e e .
192- | 20 LOCKWASHER - 5/16"° . ....... [ Y
+196- 103 WASHER - B/16" . .. e e e e e e
113- 259 BOLT - 3/8"7 -“16 x 4-1/2" o L o
131-1352 NUT -3/B" -16flangelock . ... .. oo i it
113- 428  BOLT - 12 - 13 X 37 i e e
©131- 70 NUT=-1/2" lock . ........ e
- C 35067 BUMPER - nylon . ... ... b e e e e e e
C 37818 MOUNT - body, rubber ... ......... ... . . i e e s
C 37581 WASHER -mount, body . :...... ... ... e
C 42056 BOLT - B/16" - 18 x 5/8" 0 black . . .. . .o oot e e e e
‘C 43419 PAD - footrest, front LH. (shown) .. ...« ...
C 43420 PAD - footrest, front R.H. . .. . ... ... .. . . .. . v
C 43421 PAD - footrest, rear R.H. side . . .. .\ . o it e
L€ 37631 O GRIP-handle _ .1 0 e e e e e e
LIFT LEVER
~ (1800CD)
C 44942 LEVER-ift .........., e e e
C 44948 PIVOT - Dift. . .o
C 37631 GRIP-handle . ... - ... ... . . . .. e
Cc 44949 EXTENSION - lift lever, upper . . . ... . . i i i i e
C 42895 BUSHING ......... e f e O R
C | 44952 BRACKET -lever1ock down . ... .. v ot it et it onns
111- 132 BOLT - carriage B/16" - 18 X 3/4" . .. (e
113- 103 BOLT -5/18U - 18 x 17 ... ..
131- 911 NUT-5/16" -1Bflangelock . ... . ... ... . ... .. ... e,
113- 1 BOLT - 144" - 20 % 112 o e e e D
c 45120 SPRING -torsion ... ... ... . i e
L 3 b"’

L L L RO ABANNNNNS@®H = == SN o 0= =

- ek (O R T ek




REF.

OO N HWN = =

-
—

43

45

a6
. 47

PART NO.

SPRING - seat

SEAT LID AND STEERING

DESCRIPTION -

C 3B0B4* - LID -seat . .. ... .. e e e s
C 44237%* LID - s@at . ., .. . e e
©C ‘37840  BRACKET - 1ever 10CK . . .o v vt e e i e e e
C 37841 LATCH -lever lock . . .. .. v e
C 44498 BUSHING . .. ... i i
LG 37842 BEARING -hlock .. ... .. ... i e
C 37843* LEVER -steering . = . ... ... .. .. i
C 44915 LEVER - St@eNNG ... .o i et it e e m e el n e
C 44481 LATCH - seat lid. . . . . ... e e i e et e e e s
NSS - BOLT - latch, seat lid {use C44481) - .. ... ... .. ... ...
C 42896 BRACKET - steering cableend . ............. N
C 32455 RETAINER - harness, seat lid .. ... . ... ... . . ... imnennn.
C 37520 "SWITCH - seat . . ... s e e e e e e e
C 37BA7*  SEAT ...ttt ie ety e
C 43202%* SEAT ... .. .. i e e e e e :
. C 25165 GROMMET - 1" x 1-3/4" . ... ....... e v e e e
G 37787 GROMMET - 1/27 x 17" . i
C. 37850 SPACER - seat . . . . ... i e e e
C 37851 SPRING - latch, seat lid . . . . . &, ... e el . 3.. e
C 37837 SPRING - bracket, leverfock . .......... e e R
C 37521 | SWITCH-safety ......~......... ... ... .... de e T
C 37631 TGRIP -handle . . .. o e e e e e e
C 37705 CABLE - STBEIING . . . o ottt it i i et e
C 37616  CLAMP -steeringcable .......... ... . . i
C 37852 PROP - seatlid...... P
€+ 37848* KIT -geatsliderail (pair). ...........cniiiiiiiiiiii
C 37853* SPRING :seat ....... e e e e e e .
195- 103 WASHER - B/18" . .. . ... .. . e
131- -89 NUT - B/18" . i e
113- 4 BOLT - 114" - 20 X 17 . e e
196- 102 WASHER - 14" . ... o 0ol
A31- 71 O NUT - 1/87 -2000CK & ..ot e M
113- 103 BOLT - B/16" - 18 X1 . . i i e e et
182- 528 SCREW - #10 - 32 x 1/27 . . e e e
193-1000 MUT - 810 - 32 .. i it e e n gt el
111 114 BOLT - 1/4"" --20x 1-1/2" carrlage ... . ... ... ..o
195- 1020 WASHER = 174 L e e
131- 71 NUT - 147 -201ock . ... e
113- 3 BOLT - 174" - 20 x. 3/4'" . . i i e s
- C 42358 BOLT 1/4”--20x 2" ........... PN e e e e P .
"113- 7 3 BOLT - 1/4" -20x 3/4” ....... e e Y P
-192- 19 LOCKWASHER - 1/4*" . ........ . .« e e 1 .
182- 525 SCREW - #10 - 32 ) 3/8" .. . . o e e e s
192- 18 LOCKWASHER - 3/16"" ... ... ... .. ... ... i b,
: 42895 BUSHING - steering cable . . . . .. e e e e e e e
NSS " KIT - arm rest (optional) (order as machinery item GDS13) ...........
£ 22947 TIE-nylon, ........0 ... .. v.... e e P e ‘
111- 204** BOLY - 5/16" - 18 x 1-V/4'' carriage . ... . ..
.192-  20** LOCKWASHER - 5/16"" ....... e e P e
113- 103 BOLT - 6/16" - 1B 3 1/ i e e
C 43438%*% KNOB - SBAL. . ... i ittt e e et ig e et e s
C 43137

.............................................

*Use before PIN 953403021
**Use PIN 953403021 and after

NEAEGRE- RS SRNENIZOO SRR AR S S PRN




e

NOOBWN =

REF,

Ny =

oSN AW

10
11

13

OOOOOC‘JD

nononoohnnof'

51 -

" 129-

PART ‘NO.

38027
. 38028
44499
38029
38232
39015
. 37860
€ 37861
C 38055
85- 58
192- 23
129-
219- 92

@]
w
~J
[ns]
(o]
[ ]

39016
37865

38230

37869
144499
137870
37871
37824
37860
113-2419
192- 23
105
85- - 58
219- . 92

105

. 37866
37915

_ SINGLE TAIL WHEEL
(G1250. G1600)

-

DESCHIPTION"

.............................................

BEARING - wheel..,....._.................l. ..............
TIRE - 16 x 6.00-6 ..... L
HIM-G” 4

COLLAR - set 1" R
SPACER: - tail wheel fork ‘ =
BOLT - 1/2" - 13 x 8-1/2" .. ... e e
SCREW -set 5/16" ~.18 x 1/2" square head . .. 0. ... e
LOCKWASHER - '

1727
MNUT™- 1/27.- 13

...........................................

FITTING grease 90° 1/4 " - 28 self tap (caster pivot)

e

..............................

R R F e e e

. 2
— ek ok el ek o udk b et wd PN el e
1

T —

) DUAL TAIL WHEEL
- (DT10)

AXLE f%?iual wheel . b ¥

FORK - tail wheel . .. ......... [P e e .

_BRACKET -mounting : ................ e e e .

"TUBE - block '

PIVOT -axie ... ... . o S .

AXLE - wheel . . : = - )

WHEEL ASSEMBLY
BEARING - wheel S
TRE-13x500-6...........5...... T e T
RIM - . -

BEARING - 17" ... v e

COLLAR -set™ 1" . [ .. . . . . i e

BOLT - 1/2"" - 13 x 6-1/2"

LOCKWASHER - 1/2”" ......... e G T

NUT - 1/2 - 135 ... B Vol

SCREW - set 5/16" - 18 x 1/2" square head

FITTING - grease 90%1/4" -

........................................

2
NAGRNRDRNR = ==

....................................

P e T T T I T T I I

28 self tap {(castor pi\;ﬁbt)

i =
RO
I N




M—"

Y

Bo~wOmbd@

i

v
>
3
_q
2
o]

37854
37855
44499
37857
37858
37859
37860
37861
113- 452
85- 58
192. 23
129- 105 .
219- 92

00000000

SINGLE TAIL WHEEL
(G1800CD),

' DESCRIPTION

BEARING - wheel
TIRE-16x650 8

. COLLAR - set 1"
- SPACER - tail wheel fork
-13 x 9-1/2°

BOLT - 1/2” e
SCREW -set 5/16"" - 18 x 172" ~square head
LOCKWASHER - ‘i_f2

NUT - 1/2" -

.........................................

R A O R e T 1 B )

----------------



_ REF.

OO~ W~

WO~ —=OQ

20
21
21

23
24
25
26

000000

PART NO.

219- 20
37824
© 45810
45645
45618
45689
14919
37004

a0

192- 23
113- 417
129- 1056
113- 412

. C- 45708

C 37860
85-. 5B

. C 37918
. 113- 448

C 37869
C 37872
C 37870
C 37871
C 45711
113- 646
113- 2606
131- 356
C 45746
13- 208
131-1352
195-" 541

. FITTING - lubrication 1/4'' - 28
* BEARING - ball 1*'

45841 .

DESCRIPTION °

AXLE - dual wheel
MOUNT - axle

WASHER - 1°" x 1-3/4"* . ..
WASHER - 1/2" x 1"
WASHER -"1/2* x 1-3/8"
LOCKWASHER - 1/2"
BOLT - 1/2"' - 13 x.1-1/4""

BOLT - 1/2'* - 13 x 1-3/4"
MOUNT - axle, front gxtension
COLLAR -set 1" - '

BOLT - 1/2"" -13x 7"
WHEEL ASSEMBLY
BEARING - wheel

RIM

BOLT - 5/8™ - 11 x 7-1/2"
BOLT - 5/8" - 11 x 11" .

CNUT-5/8" - 11, .00 . ...

PLATE - stiffener

NUT - 3/8" - 16 flange lock
WASHER - 5/8" x 1-1/2"

'DTW10 DUAL TAIL WHEEL

FORK - wheel .. .......... .

.ROD - axle pivot

............................

NUT - 172 -13... 0. .

............ H.---_--..--.----"
.....................................

............................

'SCREW - set B/18"" - 18 x 1/2"' square head
TUBE -axle .........: N

............

TIRE-1T3x500-86..........

.............................

.......................

BUSHING - tail wheel hub. .. ...

T T R
..........................

BOLT - 3/8" - 16 x 1-1/4"

.............................
.................................

.......................




PARKING BRAKE

{alsc ses drive assembly}

. REF.  PARTNO. . DESCRIPTION

1 £ 37831 GRIP - handle . . .. .o et e s 1
2 C 37604 ° HANDLE - Brake . .. o oiu vt e e et e 1
3. 131- 71 . NUT - 1ok 1/877 - 20 . .ttt e e . 2
4 13- 3 BOLT - 1/47 - 20X 318" o o e e 4
5 182- 19 LOCKWASHER - 1/4" . ... ... i 4
6 129- 101 NUT - /47« 20 . o e e e e e e e e et 4
7 -C 37606 ROD -brake............... e e e e 1
8 | +132- 332 ' PIN-cotter 3/32" x 1" ......, ... S e : 2
- 9 C 37985 = ROD - Cross, brake . . . .'u .. veh v ininhoe e oo 1

10 C 37607 BEARING -cross rod . .. ... it 2.
. 11 C 37986 ROD - caliper .. oo it i ot i e e e e -2
12 - C 37987 . SPRING - compression . .. ... .. ... i ionaeneo et s 2
13 195- 102 WASHER 174" . . . e e 2
14 131- 71 NUT -Mock 1/4" - 20 & .. iy e e et e 2

!
- F] / J
.t . //,/
Y
-—//
. . T
-
L
——




REF.

F W =

o~ ad

10

. 10.
AT
1.
12
13-
14

15 .

216
17
18
19
20
<21
© 22
22

PART NO.

C 37860
_85- 58
C 37988
"C 37989,
C 37990
C 37657
C 37992
C 38992
C 37824
C 37991
C 38993
C: 37661
219- 20
. C 37994
C 37996
C 38618
C 44081
C 37997
. G 38859
. C. 37998
C 37999
. C- 38000
C 38002
C = 38003
C ' 38004 .
C 38005
C 38006
C 44083
126- . 6
C 38008
C 38009
C 38010
C - 38011
C 38012
129- 105
NSS'
C 37664
C 37626
C 37628
NSS :
¢ 38016
C 38017
~ C 37627 .
C 38018
C. 37724
C 37698 .
C 37899
C 42895
C 42896
.C 37705 .
. C 37616
192- 23
113- 241
192- 21
129- 103
192- 20
195- 104
113- 410
113- 103
195- 102
131- 7
113- 4
C 37598
111 366

131- 1352

+

- DESCRIPTION

WHEEL ASSEMBLY - drive ..

. CHAIN - final drive (71 pitches)

. COLLAR - support "

TRANSMISSION - R.H. {CCW)

TRANSMISSION AND DRIVE CHAINS
"~ (G1250, G1600).

COLLAR - set 1%
SCREW - set 5/16% - 18 x 112" square hf_!ad

_TIRE-16x 7.50-8 ... .7
RIM - wheel
NUT - lug 4/2°" - 20
HUB ASSEMBLY - 5-3/4"
HUB ASSEMBLY - {7 long)
BEARING - wheel!

HUB - wheel (7" long)
BOLT - lug 1/2""°- 20 x 1-1/4" :

FITTING - grease_]/4" - 28 self tapping
SPROCKET - final drive
CHAIN - final drive (80 pitches)
CHAIN - final drive {68 pitches)

AXLE - drive wheel {7-1/2" shaft)
AXLE - drive wheel (8-3/4"" shaft)

WASHER - 3/4'' 10 ga.

SPROCKET - idler lincludes bearings)
BEARING - idler sprocket 3/4'"
CLIP - transmission dump valve.
SHAFT - idler sprocket .

SPROCKET - transmission. {includes brake disc)
CHAIN - primary drive
KEY - 1/8" x 3/8"" Woodruff
TRANSMISSION L.H. (shown} (CW)

‘DIAPHRAGM - transmission

KIT - reservoir, transmission
NUT - 1/2"" - 13

CALIPER - brake

PAD - brake {set) ...... -
COLLAR - caliper rod

BUSHING - cable end
END - steering- cable
CABLE - steering
CLAMP - steering cable . .
LOCKWASHER - 1/2" -

BOLT - 3/8” - 16 x 3"
LOCKWASHER - 3/8"
NUT - 3/8" - 16.. ...

LOCKWASHER - B/16" . . . ....... ... ... ot

WASHER - 3/8"

BOLT - 5/16" 18 x 1”
WASHER - 1/4”
NUT - 1/4” - 20 lock

NUT - #10 - 32 lock
BOLT - carriage 3/8""- 16 x 1-1/4"
NUT - 3/8'" - 186 flange lock

.............................

HUB - wheel {5-3/4' long) ... ..... L AR .

BEARING - idler sprocket 172°7 . oo

CKET - 8@l .. v ionrs s

BAR -bolt fuse 111-366) . .............. .. el
"KEY - woodruff 1/8" x 1/2'*
BRAKE ASSEMBLY - L.H. . ... e e
BRAKE ASSEMBLY -R.H........ e e e

. LEVER - caliper LH. ........... PO SR
* LEVER - caliper RH. - ... .0 3

BRACKET - caliper..... B
ARMtransmtssuonLH
- ARM - transmission R.H.

CBOLT - 1727 - 13 x 14724 -0 T I L
“BOLT - 1/4% <20 % 1% .. ... ..ol

....................

J e e S N B B R

...................




-

- .7
* REF. = PART NO.

Wwh =,

10
11
12

14

15

16

17
18

20
21
22

‘22.

W -l

5'.

C 46058
. C 28317
C 45887
C 37652
C 45888
C 37657
C 45928
€ 45933
C 37661
219- 20
C 37994
C 456927
C 45929
C 37998
C 37999
C 38000
C 38002
C 38003
C ' 38004
C 38005
C 38006
C 44083
126- .
C 38008
C ' 38009
C- 38010
C 38011
C 38012
129- - 105
¢ 6246
C 37664
C 37626
C 37625
NSS
C 28016
C 38017
C 37627
- C 38018
C 37724
C 37698
C 37699
C 42895
‘€' 42896
C 37705
. C 37616
192 23
113- 241
192. 21
128- 103
192-. 20
195- 104
113- 412
113- 103
195- 102
131- 71
113- 4
C 37598
111- 366
131 1352
C 15557 -
C 15556
138- 138

* SPACER - hub -

" AXLE - drive wheel

_BEARING - idler sprocket 1/2° . ."

- SPROCKET - transmission {inciudes brake disc)

- ARM - transmission R.H.

. END - steering cable

LOCKWASHER - 1/2”

. LOCKWASHER - 5/16""

TRANSMISSION AND DRIVE CHAINS
' . © {G1800CD)

DESCRIPTION

CAP-hub ......... S g e .
WHEEL ASSEMBLY - drive e e S R A

TIRE - 1§%9.50-8 o -

RIM = WHRBEL . o . v e ettt et me e e e e e
NUT - lug T A Y o N
BEARING - wheel hub
T
BOLT - lug 172 - 20 1-1/4"" .. .. i
FITTING - grease 1/4'" - 28'self tapping . ..... ... .. PR PR
SPROCKET - final drive . .. i it i e e e v e e e aanm et e
CHAIN - final drive . . ... ............ e T P R .

COLLAR - SUPPOM « - 2l i i ii i i v mme e ..
WASHER - 3/4"" 10 ga. ... .. e e e e
SPROCKET - idler {includes bearings)
BEARING - idler sprocket 3/4"

CLIP - transmission dump valve
SHAFT - idler sprocket

CHAIN - primary drive *

KEY - 1/8°" x 3/8"" Woodruff

.......................................

TRANSMISSION L.H. {shown) {CW) ... ... ... oooon-. PR ;

TRANSMISSION - R.H. {CCW}
DIAPHRAGM - transmission
KiT -seal ........... R IR
KIT - réservoir, transmission

NUT-.- 1/2** - 13

SEAL -ail. . ..

........................................

KEY - woodruff 178 x 1727« v oo aeen S RRRRE .

BRAKE ASSEMBLY -LH, .............¢ R PP IEERRUS

BRAKE ASSEMBLY -R.H............--....s et .
CALIPER - BraKe . . . oo it v din e cme o amaansam e s EERE R
LEVER -caliper LLH, . . . i i e e S
LEVER - caliper R.H. ............... e LR EEEEEERT
PAD - brake (set) !
BRACKET - caliper. .. . . ittt i e i it et
COLLAR - caliper1od , . . o oo i et e e e i cam i e s e

ARM - transmission LLH. . .. .. .. o o i e e

BUSHING - cable end

CABLE - steering
CLAMP - steering cable

BOLT - 3/8% - 16 X 3" . .ot e i s
LOCKWASHER - 3/8"". [...... .. T AL
NUT -3/8" -16..........

......................................

WASHER - 3/8" .. ..ot A T R R
BOLT - 1/2" - 13'x 1-3/4"
BOLYT - 5/16” 18 x 1"
WASHER - 1/ . o it e ettt et e it e e s
NUT = 1787 - 20108K « o oo v e s el i iimeeaan e mme
BOLT - 1/4" - 20 x 1"

NUT 810 - 32100K . . . o oot e anans b eme
BOLT - carriage 3/8"° - 18 x 1-1/4"
NUT-3/87-16flange lock . ... .« oo ounion v s
GHIM - OB . ..ttt et e P et e
GHIM - 010" . ettt et e i
PIN - roll 1/4" x 1-1/2"

................................




REE.

oA h N

+ DESCRIPTION °

DRIVE PULLEY AND CROSS SHAFT (TRANSMISSION)

PART NO.

T 37995 CBELT -transmission drive . .. .. 0. . i e e

126- 9 KEY - woodruff 1/87 x 112" . . e e s
-C 37694 HUB -drive plate . . . ... ... i e e

C..37702, SPACER = DOIt .. ... oo lean oo aee i i

C. aB014 " FAN - COW . .. . i i e s et s e e e

c 37700 PLATE - GriVE . . . i oottt a e i e

C 37704 WASHER - 178" 1008 . . ... o e e

C. 38015 ~ SHAFT -CrOSS . . ... it ittt cee e ame e e ce e

C. 37703 SPACER . . . e e e e

C 38019  FAN - CW ottt e e i

C 37685 PULLEY drive {includes drive plate) ............................
- 113- 121 BOLT - B/16" - 18 %X 2 . . e e e e e e

113- 104 BOLT - B/16" - 18 x 1-V/4" e T e e

113- 103 © BOLT - 5/168" - 18 x 17 .. e e i e et e ey g mie s s

192- 20  LOCKWASHER - 5/16" ... .. ..o eereeernaeuonnn &

128- 102 NUT - BT - 18 . oo e e e e e e e e e e e e e s

o
4
1
T

" REQ'D ‘

.
2‘
1
4
A
2
6
1
2
1
1




a9

@Q Q.
ol

@ .-

coOmbhWwN =

CARBURETOR
" SHUT OFF
SOLENOID

7

"

Khal'L 21

NADNE

3LIHA

N3383 |

R .

poy

PART NO.

C 42241

.."C 37505

NSS

.C. 37511

C 31937

C 43044.

C 37515

©1313- 3,
"192- 19+

121- 101

€ 24145
€ 32397

193- 63

C 32396 -
29413

42929

37520

Cc

C

C 37519
" C

Cc

37521

C 14304 .

113- 4
129- 101

- C 37883

C 38677
128- 11
131- 71
195- 102
113- 3

7131 834

NSS
C 41643

DESCRIPTION

HARNESS - wire
‘BREAKER - circuit, 10 amp
HEADLIGHT - {(use C3217B and C44075)
CLUTCH - PTO, electric
. SWITCH PTO {als0 use C31B19 cap)
SWITCH - headlight
‘RELAY

BOLT - 1/4” -

NUT - 1/4*"

NUT - 5/8"".

20 % 314

'ELECTRICAL SYSTEM
. G1250 - All .
IG'lGDO - before S/N 952501020

............................

lignition switch mounting) . . . ... ..

D B T

--32 {ignition switch mounting). /.. .. .. .7 oL ..

I
o

e R T R )
..........................

{relay mounting)
LOCKWASHER - 1/4'" (relay mounting)
- 20 (relay rnountlng)
SWITCH - ignition (use C32407 key)
.CAP - nut fignition switch mounting}
* LOCKWASHER - 5/8”

...........

..........................

AMMETER ... ............ P P Eoee e
METER - ROUr . . .. i i e e e e e e e e
CLIGHT - 0|l .................
SWITCH S 88At . . . ..ttt et i et ea e e e s
SWITCH - safety {enlarge mounting hole if required) . . . .. N
SCREW - #10 - 32 x 3/8" (safety switchmount) ......... ... L
LOCKWASHER - 3/16" (safety sw:tch mount]. e et
BATTERY - 12 volt. ... ... S
B | - - T - O !
CABLE-ground . ............. ... .. ..., e
WIRE - headlight (with female terminais} early production .. ... e,
~ WIRE - headlight {(with 2 male terminals).current production . ..¢v ..
SOLENOID -starting . . . ... ... oo, a. R
- BOLT - 1/4" - 20 x 3/4" (solenoid mounting) ¥ .. ... ... .. LA A
LOCKWASHER - 1/4" (solenoid mounting) .. :....... .......... v
NUT - 1/4”" - 20 {sblenoid mounting) ............ et e e L
- LOCKWASHER - 5/16" (solenoid studs) ........... .. ... ... .. ..
NUT - 5/16"" - 18 (solenoid studs) .. ........ s e e Bl .. .
LOCKWASHER - 3/16° (solenoid studs) .... 0 ................ . .o
NUT -.#10- 32 (solenoid studs) . .. .. ... .. ... ... ain.
NUT - #8 - 32 (solenoidistuds) ... .. ... e
WIRE - battery positive tosolenoid . . ...........0 0 .o, e
ACTUATOR - electric lift {early production) opt;onal ............ R
SWITCH - deck lift {early producuon) optlonal .....................
SWITCH - 0il ight . o . .. i v e i e i e e et e e s i ie s anas
LENS - headlight . ... . . .« . .0 i i s
BULB - headlight (#1156} . ... . .. .0t i i i e
- BULB - headlight (#1141) ... ... ... i i it
RECEPTICAL - headlight (use C32178, C44075) ... ................
GASKET - headlight . . ... ... .. ... i e i
BOLT - 1/4" = 20 X 1 . . i et i e i e e
NUT - 148 - 20 . . i e e ettt a e e
. BRACKET - battery hold down . . .. e
BOLT - 1/4" - 20 % 7' . . e e i i e
NUT -1/47.-20. . ... e i e e S
NUT - 1/4" - 20 100K . .. .o e e e m i
TWASHER - 1/47 . e e e e e e e
BOLT - 14 - 20 X 3/4 . e s
NUT - 1/4"" - 20 flange lock .. ............ L .
PROTECTOR - battery post {use C24069} e et e .
WIRE -engineground . . ... ... oot




9
=

£
. ‘ . . -ELECTRICAL SYSTEM
WIRE COLOR CODE . C R - - S . .G1600, S/N952501020 AND AFTER
DG - Durk Green | . . : ‘ D ‘ ' ‘ : : ' . G1800CD - ALL
g | O . | < .
- Y/B - Yellow/Blagk - . . PTO . . REF. PART'NO. . DESCRIPTION
v - Yadow . 1 Y ' ' N . . .
ey v ’ e -8 . " C 45535  HARNESS - wire, Mmain .. .. ... ...t
ga.rv :g::g?mmnw ‘ . B,.,T . I 1 C 45539 MARNESS - wire, alternator and. MEgNeto . .........vrvee v nonnn
AW Domined : : ‘ 2 "C 37505 - BREAKER-- circuit, 10 amp .....................................
| 8L - Bhe " : : ] ) 3. C 32178 HEADLIGHT . . o e e e e
L Bekivatow . : HOW B P C 22573 LENS - headlight - . .. ... oo e
R Red — . e — I - . 3y C 37508 . ' BULB - headlight . ... ... .. T S
Ve s y B B R I | € .37509 . RECEPTICAL... ..... S DRI [ SN
' . . '. : o ‘ . C 14304 GASKET - headlight. .. ......... ... ... ... .. e
PR 4 C 31937  SWITCH - PTO (also use C31618 Cap)’. v v oee e
o , C 44469 NUT - 1/2" - 27 PTO switch retaining . ..., ....... ...
5 - C 43044  SWITCH - headlight ... .. ... ... .ot
| .6 TC 80267 1 SWITCH - 0gnition . ..o v oo e e e et e
: b .C 32407 KEY -ignition.. . ... . . i e
o -V C 32397 CAP - nut, ignition switch. . ... .. . ... .
. L] 193- 63  LOCKWASHER - 5/B. .., ... .ot i,
IGRITION S ¥ v S , C 32396 . NUT-5/8"-32 ignition swnch L
. SWITCH e 7 . C 29413 AMMETER . . . .
T R C 42929  METER-hour.......... ... ... o it i,
' T T - 9 C 45836  LIGHT - 0il .\ oottt e e
. @P 10 €. 45537 "SWITCH - SBAU. . ...\ttt e e e e
- 11 'C 37521 SWITCH -safety .. ..., ..o ettt e
o CARD. - 182- 525 SCREW - #10 - 32 x 3/8"" (safety switchmount) . .. ....... ........
|- . o 192- 18  LOCKWASHER - 3/16" (safety switch mount} ....................
N E“vﬁ?scﬂ“ J1 1 193-1000  NUT - #10 - 32 Lock (safety SWItch moumt) . ... ..................
BW NI T © 182- 528  'SCREW - #10 - 32 x 1/2" (safety.switch mount) . .. .. .............
—@* (19) - . T2 +C 41010 BATTERY - 12 VOt . oottt et et et e
s PTO 2 - : : ' 137 C 44261 WIRE - STarter ... ... ... e
i 11 A o o 1 : S V1 C 37511  CLUTCH-PTO. ... .0 ... . . ..l .iiiiiiiciiiiiiiiiii.
[E;: — — , \ Lo .15 'C 37528  CABLE-ground ...................e..oiioiaiatal :
' gg;i‘{g,, ) . . o ' 16 'C 44075 WIRE - headlight. . ...... 0 . ... i il e
1 ® : . C17 C 33024  SOLENOID < STAM . .. ..ottt et e et e e N
) 15 . : j : - . . S 113- 3 BOLT - 1/4" - 20 x 3/4'* (solenold mountmg} e .-
S : . ) , oL ‘ R } 131- 934 NUT - 1/4"" - 20 (solenoid mounting) - . .. . -, . ... ... i in..
“ . T AR, : — ‘ N ‘ 192- 19 - . LOCKWASHER - 1/4"* (solenoid Studs) ..........................
- N PO T ~@® , . S | © . 1129-°101  NUT - 1/4” - 20 (solenoid studs) .. ... ....i0 oo
‘ @ L °L [ o A o I : . 18 C 37523  CABLE - battery positive to solenoid . . . ... .oovvn e e o,
i . p L8 ' . .o . 19 C 37531  SWITCH -0il light . ... ... o i
2 + o A : .20 C 416483 | WIRE- Qround .. ... ... ooeret e e e
@5' BATTERY YR : . . 21 C 42240  HARNESS - oil pressure swnch ..................................
3 4 . . : 22, - C 31947 . KIT -fuse holder .. .. ... .................olunEn
N S . : . < 23 C 30260 FUSE - B0 @MD . ..o oo ottt e e
JT r— ] ' S
®-‘ ] r' ’
- : BRAKE- - j . B )
R ; : SWITCH . . [ .
=S ! :
‘ " SEAT SWITCH j J ‘ -
T T 1 ™ ~ .
: ‘ ST :
| @ TRAVEL - ' . (\
: LOCX .
SWITC[H .
’ " . . ., . ' - . ' -
) G
'y

- . - - "y - . -




{ | ; - "' | . DECALS {(BODY)
REF.  PART NO.  DESCRIPTION L REQD . -
‘ 42100  DECAL - L.H. (“1600” model. numberl ‘ -

42101 ° DECAL - R.H. ‘(“1600" model number) shown
43417 DECAL - fender skirt L.H. . ... .t vt e e e i it e e v e e s
43418 DECAL - fender skirt R.H. {shown) .. ....... ... ... e
37501 DECAL - instrument panel
38047 . MEDALLION - Grazer’ . ... . it e i s s
37495 DECAL - operation . . ' :

37496 DECAL - caution interlock
- 37502 - DECAL-- unlock/lock
37498 DECAL -tunfpark - . ... ... i
37500 DECAL - danger carbon monoxide
38807 DECAL - lubrication
43416 DECAL - tail side ""Grazer’’ . .. . o vt i i e e s
DECAL - rear side L.H. (**1250" model number) see kit below ........

: DECAL - rear side R.H. (shown} (“1250” model number)} see kit below
44340 - DECAL - WarNINQ . . . o0 v vt o ae o mmm oo

43413 DECAL - front ““Grazer’ . .. .. ..+« .. P R E R
38048  KIT - decal 1250 (includes 2, 11, 12 14) ........ e .-
42416 KIT - decal 1600 (includes 1, 2,11, 14) . e e
46062 DECAL - L.H. {"1800CD"’, model number) .........................
46063 DECAL - R.H. {1800CD"", ode! number) shown

WO~ WNON ==
L

e
U'Jth

-THIS WMACHINE HAS AN 1GMITsON INTER-

. LOCK SAFETY SYSTEM. ALl CONTAGLS |
- MyS? BE ¥ NEUTAAL NEFORE THE
 ENGINE WILL START, B

cauTion il [NV PRINEINENE = g o h

'nnnnoozzoooonndoonnno

ok ek o ek b sk = R e

UGE AHECL ATLE BEAMINGS - - '
UGE WHLLL FORE BEASINGS
v MELNINES, . -
LEL FOHR ME2RMNGS
TAIL WrPLEL ARLE MEARNG S

:_‘annAﬂnm S OF coanms‘"" ' : ‘ ' |
- CONTRGL THE SPEED THROUGH THE' ' '
B :CAUTION' READ" DPERATING I USE OF TRANSMISSION CONTROL ONLY.:

" 'MANUAL SEFORE. oPERaTmG FOBWARD -
| THIS MACHINE L Eweme b

o
e LU PTO N
- oK
Tmti

ugws  THROTTLE

':_GFF 6

g . 0 . ! e v . .
‘. ' ‘ + " :
B X H . s .
- S . . - . .
. STAﬂT : e , i Y
. S - | .
!




